
Model No.AF500HP PIN NAILER



Model No.AF500HP PIN NAILER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
/∕ld NoteO Note1

00O 25041686 -op cap coTer vblac(k O

001 )O616283 -/∕P 9AP O

00) 1O)26C83 /∕ RIN7 )O O

002 212O1080 REAR 9GUHI/∕N O S

0028O 21232C86 REAR 9GUHI/∕N /∕ O

005 1O)O3081 /∕8RIN7 O2 O

004 O5646O85 DriTer complete O

00C 1O)2O180 /∕ RIN7 13 O

006 212OO48O D8RIN7 1O.5 O

003 ))O61384 9ylinder O

0O0 212O)08C FR/∕N- 9GUHI/∕N O

0OO 212OO68C Front seal O

0O1 12)O0585 /∕NE8-/∕G9H */∕IN- H11PM O

0O) 16416082 9AP 3 O

0O2 145)5)84 HEJ. U/∕9XE- HEAD K/∕L- M2JO1 1

0O5 2504)18C EBhaxst coTer vblac(k O

0O4 2O)O1)83 FIL-ER O

0OC 311O1C85 HEJ. U/∕9XE- HEAD K/∕L- M2JO4 2

0O6 )O616C8) INLE- 9AP O

0O3 2O)O118O INLE- FIL-ER O

010 212OOC83 Ueal ring O

01O 1O)O3282 /∕8RIN7 3.5 O

011 1O)O0583 /∕ RIN7 OO O

01) ))O6)18C PIPE O

012 1O)O3282 /∕8RIN7 3.5 O

015 64515186 Name plate AF500HP O

014 O6640O85 Hoxsing set O

DO0 IN9. 1Cu16

01C 6O3)O)84 Ma(ita logo label R O

016 6O3)O282 Ma(ita logo label L O

013 35O0C58O UPRIN7 PIN )816 O

0)0 35O0C58O UPRIN7 PIN )816 O

0)O 1560)C8) UPRIN7 PIN )814 O

0)1 )O014)8) IDLER O

0)) )O013486 IDLER 7GIDE O

0)2 )O014C85 Lin( bloc( O S

0)28O )O0)O184 Lin( bloc( U O

0)5 2504))85 -rigger O

0)4 35O0O083 UPRIN7 PIN 18O2 O

0)C 15411O82 PIN ) O

0)6 1)O65481 -ENUI/∕N UPRIN7 2 O

0)3 1461O68O PIN 1 O

020 1)O)038O 9/∕MPREUUI/∕N UPRIN7 5 O

02O 35O00O80 UPRIN7 PIN 186 O

021 )1232685 Loc( pin O

02) 250C6480 Xnob O

022 15411O82 PIN ) O



025 25O01C8C -rigger base O S

0258O 25O))181 -rigger base U O

024 1)204C86 9/∕MPREUUI/∕N UPRIN7 5 O

02C 1461O383 Headed shoxlder pin 2 O S

02C8O 14612)81 Headed shoxlder pin 2 , O

026 1)2O0084 9ompression spring 4 O

023 )O014583 Utopper O S

0238O )O0)O)82 Utopper , O

050 )O01648O Ad<xster O

05O 1))5))81 -orsion spring 2 O

051 1530038O PGUH NG- ) O

052 O4554C84 ARM O

054 O564618) 9ontact arm complete O S

0548O O205618O 9ontact arm complete /∕ O

05C )O014O8C 9ontact top coTer O

056 1442508O HeB soc(et bxtton head bolt M5
J4

1 S

0568O 1445CC8C HeB soc(et bxtton head bolt M5
J4

, 1

053 ))O61481 Magajine O

040 144OCC8) HEJ. U/∕9XE- HEAD K/∕L- M)JO0 O

04O 35O00O80 UPRIN7 PIN 186 O

041 144OCC8) HEJ. U/∕9XE- HEAD K/∕L- M)JO0 O

04) )O015382 DRIzER 7GIDE O

042 14565)84 HEJ. U/∕9XE- HEAD K/∕L- M5JO6 1

045 1)2OO385 9/∕MPREUUI/∕N UPRIN7 ) O

044 )O014083 DriTer gxide coTer O

04C 1442508O HeB soc(et bxtton head bolt M5
J4

1 S

04C8O 1445CC8C HeB soc(et bxtton head bolt M5
J4

, 1

046 145)5)84 HEJ. U/∕9XE- HEAD K/∕L- M2JO1 1

043 35O00O80 UPRIN7 PIN 186 O

0C0 35O00O80 UPRIN7 PIN 186 O

0CO 1))0O686 9/∕MPREUUI/∕N UPRIN7 ) O

0C1 )O0OC486 U-/∕PPER O

0C) )2532C82 PGUHER O

0C2 25041C80 UH/∕GLDER PIN 58C O

0C5 )2532586 UPA9ER O

0C4 ))O61C80 L/∕VER RAIL O

0CC )2532484 NAIL U-/∕PPER C

0C6 1))2C486 9/∕MPREUUI/∕N UPRIN7 2 C

0C3 1)112)86 LEAF UPRIN7 O

060 25041284 NAIL 7GIDE H/∕LDER O

06O O56C238C Gpper rail complete O

9O0 6O02O685 9AG-I/∕N LAKEL O

061 3)OO0180 HEJ. NG- M2 O

06) 1442)08C H.U. KG--/∕N HEAD K/∕L- M2J6 O

062 25041582 ULIDE D/∕/∕R 9AP O

065 212OO)8C MA7AWINE KGMPER O

064 35O0C58O UPRIN7 PIN )816 O

06C 35O0C18C UPRIN7 PIN )812 O

066 1))03C84 9/∕MPREUUI/∕N UPRIN7 C O



063 )253528C L/∕9X LEzER O

030 1)204480 9/∕MPREUUI/∕N UPRIN7 4 O

03O )2532681 7GIDE PIPE O

031 35O04)86 UPRIN7 PIN )8O4 O

03) 145)5)84 HEJ. U/∕9XE- HEAD K/∕L- M2JO1 1

032 14530385 HEJ. U/∕9XE- HEAD K/∕L- M5JO2 O

035 )2532380 */∕IN- O

034 1O))O086 /∕ RIN7 10 O

03C 1O))C)82 /∕ RIN7 11 O

036 ))O6)O83 -RI77ER zALzE 7GIDE A O

033 1O)O)C84 /∕8RIN7 OO.1 O

O00 1O)O3O80 /∕8ring O1.5 O

O0O 1O)1418) /∕ RIN7 O6 O

O01 2O103O8) Main TalTe O

O0) 1)20C083 9/∕MPREUUI/∕N UPRIN7 C O

O02 1O)O1183 /∕ RIN7 O1 O

O05 1O)1C582 /∕ RIN7 O6 O

O04 )123O184 -RI77ER zALzE 7GIDE K O

O0C 1O)33682 /∕8RIN7 4 O

O06 1O)33682 /∕8RIN7 4 O

O03 25O1028O Pilot TalTe O S

O038O )14)5)81 PIL/∕- zALzE U O

OO0 1O)O1183 /∕ RIN7 O1 O

OOO 1)204684 9/∕MPREUUI/∕N UPRIN7 ) O

OO1 1O)3C386 /∕8RIN7 ) O S

OO18O 1O)4208C /∕8RIN7 ) U O

OO) )1543O83 -RI77ER zALzE U-EM O

OO2 1O)3C386 /∕8RIN7 ) O S

OO28O 1O)4208C /∕8RIN7 ) U O

OO5 1O)3C386 /∕8RIN7 ) O

OO4 1O))C)82 /∕ RIN7 11 O

OOC )154))8) -RI77ER zALzE 9AUE O

OO6 1)2OO08) 9ompression spring 5 O

OO3 35O0C58O UPRIN7 PIN )816 O

O10 )O016285 Lin( leTer O

O1O 2O)O1585 FIL-ER K 1

O11 14553O80 HeB soc(et head bolt M)J2.5 O

O1) 32O00184 FLA- VAUHER ) 1

A0O O315OC86 UAFE-Z 7/∕77LE O S

A0O8O O3512481 UAFE-Z 7/∕77LE , O S

A01 O32)6O8) /∕IL UGPPLZ UE- O

A0) 144O0086 HEJ. U/∕9XE- HEAD K/∕L- M5J)0 O

A02 2O50008O H/∕/∕X O S

A028O 2511O)8) H/∕/∕X /∕ O

A05 25041481 Nose adapter 1

A04 C6)10O81 HEJ. VREN9H ) O

A0C 6126568O PLAU-I9 9ARRZIN7 9AUE O

9O0 O64)2C8C ULIDE LA-9H UE- O

Please state Parts No. when yoxr order. Print Date O0/12/101)


